Walnut Creek Water Treatment Plant =B

Pretreatment Project EHUD

Welcome! We will begin shortly...

Call Information

Meeting ID: 856 0677 2397
Dial by phone: 1 669 900 6863

All attendees will be muted as they
join the meeting

Public questions and comments will
be taken after the presentation



é-'B EAST BAY MUNICIPAL UTILITY DISTRICT

Walnut Creek

Water Treatment Plant s

Pretreatment Project

Virtual Public Scoping Meeting
March 16, 2022



Purpose of Meeting

- Discuss need for project
- Describe project
- Explain public review process

- Receive community input



Meeting Agenda

- Project Phases and Team

- EBMUD Water Supply

- Need for Project

- Project Description

. Aesthetic and Landscape Design

- Environmental Review Process and Schedule

- Questions and Comments



Project Phases and Schedule

Conceptual Design, Environmental
Review & Public Outreach (2021 to 2024)

Design of Phase 1 structures and
agency permitting (2024 to 2027)

Construction of Phase 1 structures
(2027 to 2030)

Design of Phase 2 structures and
agency permitting (TBD)

Construction of Phase 2 structures and
pipeline (TBD)




Planning Phase Project Team <D

EBMUD

- EBMUD

- Tom Boardman, Project Manager

- Bill Maggiore, Senior Civil Engineer
- David Rehnstrom, Division Manager
- Kathryn Horn, Community Affairs

- Consultants
- Woodard & Curran Engineering

- Siegel & Strain/Burks Toma Architects
- RHAA Landscape Architects



WCWTP Pretreatment Project <D

EBMUD

EBMUD Water Supply



L L]

Water Supply _ Sierra Snowpack <B

EBMUD




EBMUD Water Supply System

iFgri [P

\
( MOKELUMNE A R f W .
54 WATERSHED
\, Folso! {1 2
- Lake Nz, .
o WATER SERVICE AREA \ L
71 ‘ ! g Lake \ SKnies River
S Nat
& atoma \ 5
& \ T “a,
SACRAMENTO Al . [El Dora s (f
SAN JOAQUIN Couki foes KO
DELTA s
Sacramento T L2,
2 A
v SCWA WATER & 7% Cosumpes RV &5
EBMUD RESERVOIR TREATMENT i y
- PLANT @ i WL Springs PH 7 ’ B ,’
= I EV' 39’.‘5"995 e
WATERSHED RESERVOIR FREEPORT REGIONAL i Amador (i {
OPERATED BY OTHERS WATER RERJECT ! ~ »
ma  RECREATION AREA | AT
s i Sutter Gréelc o % :
o POWER HOUSE \ -~ = | £ 2900 4 10 P RN
Vacaville EBMUD 100 MGD | L / JeffDavis & / Pl i L
sl - e T @ - Zr
—_— Napas ; e P ahona ot 4 P
. 3 o : Vista Caltems f
S - ,
= »
C 7
&
g } 7
: > 7
onoma \ Prroe gy 4 . d
Pigeott 3

lp Fagk StatiSlats

- !\‘ 1 5 ola N
ounty ’/ Y
e ® San Andreas I’I;Y((A!(\l
\ New \
EBMUD CAMANCH Hogan Res. (1)
ING PLA
25 &Y Long
Noyato \ = : / A ’
8 AV € Angels SOl S
Ty Camp,
AL FIL 3 _oun ty
sult Spring g
U Ty » %‘W%m [uoldimne r
3 5 Res. New g = g
Miclonds ( ’
soumty Chefry
: Martifiez o, i / Like
San Rafacle aiopamewte 23 :
Richmond 3 o) Sonora F
4 W
£ [ 4 P ,\‘\\‘4
Tulloch 4 o
.. [ Reservoir &) F PR L) Lamie o
»! Fine 111 o) oAU LN ) . % T &
P . (Cosfa ™ o ipens &8 = I Woodwari ¢ x laft.. Slle fork
L Hosite lton County * P \oeod?
o1 Cor \ v .
z . Los Forebay) - ;wn_}u%
viligras = 58 & RiZer
Reservr A hganié £
San e J
Francisco fer ., ) >
2 Res ok ) N N
1 A 3 River e -
= gramislas p )
el

{ranciséc
ynt AU
C L oY
A oo B 4 i
Livermore etC Otar »
Jeasanton ° c ¢ vy
—ounty oA o 7L
¢ River” e y 4 ’ - 7
HaWvard 4 //,,,y“”"\l River McClure y LY npo ’! A 4 " 1o
g o aquedvet ot e | 2N
chy / - , N
,“NOTTO SCALE

g

Hetdh Het!

80 5an
' e\\wf Antono

9



'SEENEEER o

Walnut Creek WTP <5

EBMUD

Ill

iy .nnmmuumm'.%!t T

AR

il
|
|

|| Vi
llGravity Filters
(typical conditions)

|
E
E
=
=
=
=
—
—i
L&
L
Nem
=)
el
L
N
= f
=
==y
]
=]
=]
m
]
)

=



EBMUD

Grou_hd Charcoal
Over Sand




WCWTP Pretreatment Project <D

EBMUD

Need for Project

12



Runoff from Melting Show <h

EBMUD

Pardee Reservoir
(Typical
Conditions)




Runoff from Heavy Storms <B

EBMUD

Pardee Reservoir
After Heavy Storm

(February 28, 2017)




High Turbidity Slows Filtration <5

EBMUD

_ WCWTP
’ ngh Turbldlty




Runoff from Wildfire Burn Areas <53

EBMUD




Algae Blooms <H

Can lead to taste
and odor concerns
in drinking water




Drought Suppiy ~'Freeport =
Sacramento River T

Freeport pumps
from the
Sacramento River




Project Need Summary

.- The Walnut Creek WTP was designed to treat
relatively high quality, Sierra snowmelt runoff

- Climate change has led to more frequent
water quality events that slow down filtration

- This project will allow EBMUD to more reliably
treat a broader range of water quality from its
existing water supply

- Will make us more resilient against climate
change in the future

19



WCWTP Pretreatment Project <D

EBMUD

Project Description

20



Project Description

- Add pretreatment facilities at Walnut Creek WTP
to reduce turbidity prior to gravity filters;

- Add ozone treatment disinfectant to improve
water taste and odor; and

- Modify weir structures at Lafayette WTP to
improve hydraulics at Walnut Creek WTP.

- Phase 1 will allow EBMUD to treat a broader
range of water quality up to 125 MGD; Phase 2
up to planned capacity of 160 MGD.

21



Walnut Creek WTP Location

Map not
to Scale

conel® bl

St Stephen
Catholic Church

Walnut Creek Water
Treatment Plant

o

Larkey Ln

Larkey Ln

Lindsay
Wildlife m
Experience

Larkey Park

San Luis Rd

1st Ave
&
2nd Ave s
I
=
=
$
<T
m
5
=
@
< 3rd Ave
=
m
680
=z
Z
o
£
0

22



Walnut Creek WTP (current)

High turbidity slows down
filtration, with reduced
treatment capacity

Source Water Filtration

Disinfection

Clearwell Distribution

23




Walnut Creek WTP Pretreatment Project <>

EBMUD

Walnut Creek WTP Pretreatment

Ozone Filters can operate
for taste 1 Reduce at design capacity
and odor turbidity

Ozone Ballasted Sedimentation Ozone Filtration

Flocculation

Source Water

o] &= (¢f
Chlorine Disinfection Ammonia

Clearwell Distribution

24



Walnut Cree'“f('w!(%urrent)




a4

-

Phase 1- Construction 2027 t,o 20

X
\

30

PHASING LEGEND
PHASE 1

:l PHASE 2

FACILITY LEGEND

1. BALLASTED FLOCCULATION

2. INTERMEDIATE OZONE PP

3. INTERMEDIATE OZONE CONTACTORS
4. OZONE GENERATOR BUILDING

5. LOX TANK AND VAPORIZERS

6. PRE-OZONE PP

7. COMBINED RECLAIMED METERING VAULT
8. OZONE GAS DESTRUCT

9. DEWATERING BUILDING

9a. TRUCK LOADING CANOPY

10, THICKENED SOLIDS BLENDING TANKS
11, GRAVITY THICKENERS

12, THICKENED SOLIDS PP

13, SOLIDS XFER PP

14, ELECTRICAL FACILITIES

15, MAINTENANGE BUILDING

16, OZONE QUENCHING VAULT

17.  CHEMICAL STORAGE

18 HYDROGEN PEROKXIDE STATION

SITE LEGEND
@ NEW TREE
— = EXISTING FENCE
—. —  NEWFENCE
— — —  EXISTING INFORMAL TRAIL

——————  EYISTING EORMAI TRAN

26



WCWTP Pretreatment Project <D

EBMUD

Work at Lafayette WTP

27



Lafayette WTP Location

4
ca/enes -
d

Map not
to Scale

Kz
/aé/o ” Lafayette Water Temple Isaiah

of Contra Costa

Yo Treatment Plant County

o

Lafayette
Reservoir
Recreation

28



Lafayette WTP (current) <>

Lafayette

WTPR, /

t Dlablo Blvd

- Google Earth




Lafayette WTP Work

EBMUD

Raising weir heights 10-ft
to increase water pressure
In LAF #1 and #2 aqueducts

Weir #2




WCWTP Pretreatment Project <D

EBMUD

Aesthetic & Landscape Design

31



EBMUD WCWTP | CONCEPTUAL AESTHETIC PLAN
EASTBAYMUNICIPAL UTILITY DISTRICT

SITE GONTEXT: AERIAL . | SIEGEL & STRAIN Architects

MARCH 16, 2022




Flat with Parapet

EBMUD WCWTP | CONCEPTUAL AESTHETIC PLAN
EASTBAYMUNICIPAL UTILITY DISTRICT

SITE GONTEXT: EXISTING PLANI CHARACTER

MARCH 16, 2022

Metal Roll-Up Door

Door Canopy and Window

EBMUD

rhaa

SIEGEL & STRAIN Architects



%
2
3.
4,
3.
6.
7
8

9

%
10.
1
12
13.
14
15.
16.
17
18.

EBMUD WCWTP | CONCEPTUAL AESTHETIC PLAN
EASTBAYMUNICIPAL UTILITY DISTRICT

DESIGN: SITE PLAN

MARCH 16, 2022

B rhaa

EBMUD e

Archiecire
#Plaariog

PHASING LEGEND

PHASE 1

FACILITY LEGEND

BALLASTED FLOCCULATION
INTERMEDIATE QZONE PP
INTERMEDIATE OZONE CONTACTORS
(OZONE GENERATOR BUILDING

LOX TANK AND VAPORIZERS
PRE-OZONE PP

COMBINED RECLAIMED METERING VAULT
OZONE GAS DESTRUCT

DEWATERING BUILDING
TRUCK LOADING CANOPY

THICKENED SCLIDS BLENDING TANKS
GRAVITY THICKENERS

THICKENED SOLIDS PP

SOLIDS XFER PP

ELECTRICAL FACILITIES
MAINTENANCE BUILDING

(OZONE QUENCHING VAULT
CHEMICAL STORAGE

HYDROGEN PEROXIDE STATION

SITE LEGEND
@ NEW TREE

EXISTING FENCE
NEW FENCE
EXISTING INFORMAL TRAIL

EXISTING FORMAI TRAN

SIEGEL & STRAIN Architects



g/

A
2
=
=)
&

W,
s,

= Bf/

EBMUD WCWTP | CONCEPTUAL AESTHETIC PLAN
EASTBAYMUNICIPAL UTILITY DISTRICT

DESIGN: MVEWLOCATIONS

MARCH 16, 2022

SIEGEL & STRAIN Architects




I

Illlllllllllﬂlﬂllﬂm

EBMUD WCWTP | CONCEPTUAL AESTHETIC PLAN
EASTBAYMUNICIPAL UTILITY DISTRICT

DESIGN: OZONE GENERATOR BUILDING AND LOXTANK AND VAPORIZERS

MARCH 16, 2022

<3 rhaa
EBMUD it | SIEGEL & STRAIN Architects



e
<
=
4
=
=
<
o
=
)
o3
-
e}
[t}
v}
[

.‘ Z
P9 U
4»“7’*‘0’4

% O

P ¥, gt
L8 3 fﬁ.WAvQMsﬂ.

a¥eleavets,

MVEW1: INFORMALTRAIL_BEFORE

MARCH 16, 2022

EBMUD WCWTP | CONCEPTUAL AESTHETIC PLAN

EASTBAYMUNICIPAL UTILITY DISTRICT

DESIGN



’

sy
—a

EBMUD WCWTP | CONCEPTUAL AESTHETIC PLAN
EASTBAYMUNICIPAL UTILITY DISTRICT

DESIGN: MEW 1: INFORMALTRAIL_AFTER

MARCH 16, 2022

EBMUD

rhaa/

ndscapa
Archiecire
#Plaariog

SIEGEL & STRAIN Architects



EBMUD WCWTP | CONCEPTUAL AESTHETIC PLAN
EASTBAYMUNICIPAL UTILITY DISTRICT

DESIGN: BALLASTED AROCCULATION CANOPIES AND OZONE GAS DESTRUCT CANOPIES

EBMUD

wxb. | SIEGEL & STRAIN Architects



EBMUD WCWTP | CONCEPTUAL AESTHETIC PLAN
EASTBAYMUNICIPAL UTILITY DISTRICT

DESIGN: MEW2: SOUSATRAIL_BEFORE

MARCH 16, 2022

EBMUD

rhaa/

ndscapa
Archiecire
#Plaariog

SIEGEL & STRAIN Architects



EBMUD WCWTP | CONCEPTUAL AESTHETIC PLAN
EASTBAYMUNICIPAL UTILITY DISTRICT

DESIGN: MEW2: SOUSATRAIL AFTER

MARCH 16, 2022

EBMUD

rhaa/

ndscapa
Archiecire
#Plaariog

SIEGEL & STRAIN Architects



EBMUD WCWTP | CONCEPTUAL AESTHETIC PLAN
EASTBAYMUNICIPAL UTILITY DISTRICT

DESIGN: MEW3: SOUSATRAIL_BEFORE

MARCH 16, 2022

EBMUD

SIEGEL & STRAIN Architects



EBMUD WCWTP | CONCEPTUAL AESTHETIC PLAN
EASTBAYMUNICIPAL UTILITY DISTRICT

DESIGN: MEW3: SOUSATRAIL _AFTER

MARCH 16, 2022

EBMUD

SIEGEL & STRAIN Architects



EBMUD WCWTP | CONCEPTUAL AESTHETIC PLAN
EASTBAYMUNICIPAL UTILITY DISTRICT

DESIGN: MAINTENANCE BUILDING AND PRE-OZONEPP

MARCH 16, 2022

B rhaa

EBMUD

Landscape
Archiecire
#Plaariog

SIEGEL & STRAIN Architects



EBMUD WCWTP | CONCEPTUAL AESTHETIC PLAN
EASTBAYMUNICIPAL UTILITY DISTRICT

DESIGN: VEW4: YARRONTRAIL_BEFORE

MARCH 16, 2022

SIEGEL & STRAIN Architects



EBMUD WCWTP | CONCEPTUAL AESTHETIC PLAN
EASTBAYMUNICIPAL UTILITY DISTRICT

DESIGN: MEW4: YARRONTRAIL_AFTER

MARCH 16, 2022

SIEGEL & STRAIN Architects



EBMUD WCWTP | CONCEPTUAL AESTHETIC PLAN
EASTBAYMUNICIPAL UTILITY DISTRICT

DESIGN: GRAVITY THICKENERS, THICKENED SOLIDS PP, AND DEWATERING BUILDING

MARCH 16, 2022

EBMUD

SIEGEL & STRAIN Architects



EBMUD WCWTP | CONCEPTUAL AESTHETIC PLAN
EASTBAYMUNICIPAL UTILITY DISTRICT

DESIGN: VIEW 5: BRIONES MT. DIABLO TRAIL_BEFORE

MARCH 16, 2022

EBMUD

#Plaariog

SIEGEL & STRAIN Architects



EBMUD WCWTP | CONCEPTUAL AESTHETIC PLAN
EASTBAYMUNICIPAL UTILITY DISTRICT

DESIGN: MEWS5: BRIONES MT. DIABLOTRAIL _AFTER

MARCH 16, 2022

EBMUD

#Plaariog

SIEGEL & STRAIN Architects



EBMUD WCWTP | CONCEPTUAL AESTHETIC PLAN
EASTBAYMUNICIPAL UTILITY DISTRICT

DESIGN: MEW é: GREENVALLEY DRIVE_BEFORE

MARCH 16, 2022

EBMUD

#Plaariog

SIEGEL & STRAIN Architects



EBMUD WCWTP | CONCEPTUAL AESTHETIC PLAN
EASTBAYMUNICIPAL UTILITY DISTRICT

DESIGN: MEW 6: GREENVALLEY DRIVE_AFTER

MARCH 16, 2022

EBMUD

#Plaariog

SIEGEL & STRAIN Architects



Walnut Creek Pretreatment

Project

Environmental Review Process and Schedule

52



What is an EIR?

.- Environmental Impact Report (EIR)

- Purpose:

To inform the public of potential
environmental consequences of projects

- EIR is required under CEQA:

When there is potential that a project may
have significant environmental impacts

53



EIR Analysis of Impacts

Aesthetics

Air Quality

Biological Resources

Cultural Resources M

Energy

Greenhouse Gases

Hazardous Materials m me_Em

Hydrology/Water Quality

Noise

Recreation

Traffic

Tribal Cultural Resources

Wildfire +




Public notice that EBMUD is preparing EIR
and receive comments on EIR Scope

Discuss project and receive public input

Publish Draft EIR and receive public
comments

Address public comments on Draft EIR &
Board consideration

Design Phase 1

Construct Phase 1

55



Next Steps

.- Continue to perform environmental studies in
support of the EIR

. Continue outreach with stakeholder agencies
. Consider NOP feedback for scoping the project

. Start preparing the Draft Environmental Impact
Report to be released ~ Summer/Fall 2023

56



ML (LB LR

Thank you foryour participation! <D

More information and tonight’s presentation can be found at the
Project Website:

www.ebmud.com/wcwtppretreatment



mailto:wcwtp.pretreatment@ebmud.com
mailto:Kathryn.horn@ebmud.com

Questions and Comments

- To participate, please click
your screen.
- A member of staff will

prompt you to speak.

- Please first state your full
name.

. When you are done speaking,
click “Lower Hand.”

58



	Walnut Creek Water Treatment Plant Pretreatment Project
	Walnut Creek �Water Treatment Plant�Pretreatment Project����
	Purpose of Meeting
	Meeting Agenda
	Project Phases and Schedule
	Planning Phase Project Team
	WCWTP Pretreatment Project
	Water Supply – Sierra Snowpack 
	EBMUD Water Supply System
	Walnut Creek WTP 
	Gravity Filters (dry) 
	WCWTP Pretreatment Project
	Runoff from Melting Snow
	Runoff from Heavy Storms
	High Turbidity Slows Filtration
	Runoff from Wildfire Burn Areas
	Algae Blooms 
	Drought Supply – Freeport�Sacramento River
	Project Need Summary
	WCWTP Pretreatment Project
	Project Description
	Walnut Creek WTP Location 
	Walnut Creek WTP (current)
	Walnut Creek WTP Pretreatment Project
	Walnut Creek WTP (current)�
	Walnut Creek WTP �Pretreatment Project 
	WCWTP Pretreatment Project
	Lafayette WTP Location 
	Lafayette WTP (current)
	Lafayette WTP Work
	WCWTP Pretreatment Project
	Slide Number 32
	Slide Number 33
	Slide Number 34
	Slide Number 35
	Slide Number 36
	Slide Number 37
	Slide Number 38
	Slide Number 39
	Slide Number 40
	Slide Number 41
	Slide Number 42
	Slide Number 43
	Slide Number 44
	Slide Number 45
	Slide Number 46
	Slide Number 47
	Slide Number 48
	Slide Number 49
	Slide Number 50
	Slide Number 51
	Walnut Creek Pretreatment Project
	What is an EIR?
	EIR Analysis of Impacts
	Environmental Review Schedule
	Next Steps
	Thank you for your participation!
	Questions and Comments

